
IR:ZI MATERIAL TEST REWRT __________I_C1 

V&M bEUTSCHLAND GmbH {m rn) 

W& RaMiwfen 
Raihsr # r w  106 
40172 Mlsseldorf 

W1J 

V&M DEUTSUILAND GmbH . 

I Orderer 
VU4 LEA CORP. ? SUITE 1160 

MAERIAL TEST REPURT iAZ23 

3.1 EN 102092004 

I)ew]pt~an of the prndu~ GVDS PWN, S Q U A E D  TO N B E  
WmKXlT CAUBñRTK#V 3F WWS 
INSIM: W N O U T  RUST PROTECTIOiV 
OIITSiOE DRY VMNISH 

VAL.LOL'REC & M N N E S M A N N  TUBES 

Valbnurec Gmup 

l STRAIGHTYESS ACC. TO API 5L 
D N I A W  FEDM STRAIGKMESS M. O.CQ4"IFOOT. 

No. : 883iORS10 (Amt 

Paga:116 

16.sa10 

I TOTAL OEWATi\TIW.i OF TU8E LENGTH hiPX 0,20 % 
TUBEC LODSE 
WlTH CERXFICATE; 
M W W D I S E  IS FREE OF MERCURY COKTAhliNATIDN AND ND b V a 0  
FEPAlR WAS PERFORMEO 
TAGtVO 13791 -7 

t 
ASlMA106-O3 
ASTMA530 - 0 4 A  
A M E  SA $06. EDlllON 2007 
AWE SA 530. EDlTlON 2097 
ASME BOQERAF~D PRESSURE mssn CODE, s ~ c t i d ~  11, PARTA. 
EDíiioN 2007. ADDENDAB0S.i 
NACE MR O17SIISO 1515@-22003X;OR. 12005 1 
M ISO 15t%2:¿üC~3, ANMEXA2.12 

- SPECIFICATDN 7SI-CS2. REY. E3. DATE0 07:L>2110 
VmH V W  CCMMEI\TTS. W. 1 DATED 02&32010 
GFLADE B 
l G W E  C (&STM A 106) 1 ASME SA 106) 

AS ?ER b!ACE lhR31-75 EDITION 1997 
MAXltJlUM HARDNESSZ HR61237 HB, WK4UM NI COKT5NT 1 5% 
MAXilURIM COLD MRMlNG 5 % 

m) 
NONDEST3tlCTIVt TESXHG A G .  T0,SPECIFICATION . 

1 



HEAT CHEMK 

Hsat 

U.. ANALYSIS 

t215) I t 1 I I I 

Wo) 
Single lpngfh 

IN W D Q M  MILL LENSTH 23 - 
30 FF 

j 

*w 
VWltwn 

7 

EF 3 CR + M0 = MAX. 0 3 0 %  
HEAT NO.: 2613072 

mL£ ANALYSIS: O,i$Q% 

CHECK ANALYSIS: 0.175% 

CHECK ANALYSIS: 0.175% 

i-1 
CtisLRem 

PRQDUCT CHMICAL P N U S I S  

(814) 

fkmtext 
-1 

Dimencbns 

O.D. 14 INKWiil. 1,054 fN 
OUTSIDE DlAbEXR TOLGRANCE + 
1,603k i.WO% 
WAUTHLCKFIESS TOLEeNCE 
+ic,m~lo,wo % 



TENSILETEST RESULTS 

TY~M ( ~ 0 . 1 )  KWND TESTSPECIMEN 

TeG tmperenue [m) RCQM TEMPERAiURE 

Dirsction {cm) ionsitudlnai 

VhM DEUTSWLAND GmbH S. ) 

Weh Rathhpfen 
Rather K r m g  106 
40472 ü ü d d o r f  

TESILE TEST RESULTS 

Typa (c:ai) ROUND TZST SPECIMEN 1 

kMERIALTEST REPORT W )  

3.1 EN 1WM.2004 

'YALLOUREC & MANNESMANN TUBES 

Vallrirrrec Oro* 

Na ; 863íORSIO tw] 

? @ g l : d l  6 

Cate: 16.D62MC 
I 



TWSlLE TEST RESULTS 

. VBM DEUTSCHLAND GmbH W) 

V.* RaMtopien 
Ram t'kuwq 10" 

IMPXT TEST RESULTS 

TyW (WJI Charpy-V 

Test 'mpamimre w) + 32 DEXEES F 

MATERFd. EILT REPORT WI 

3.1 EN tOZOk2004 

1 

WPACT TEST RESULTS 
1 

SLW rAJ CharpY-V 

~ e s t  tamperature (m) - SODEGEESF 

Dltedkn lW> trarisverse 

40472 Ofisueldwf 

@o7.11 

. k t  

7rh 

max 

2ü6872 

4 .  

Rabo 

RI& 

0.80 

- 

1 1 

1 

mi) 
Red- 

= {  

% 

79 

Y-ALLDUREC dt MANNESMMN TUBES 

Vallourec Gmw 

(Ct3J 

a-. 
2- 

x 
32.0 

- 
27.0 

!C+O j W1) 

' 1rnpact-i 
W+) 

i m ~  

Rfbs 

150 

351 

* 
(Ee7.1) 

Heat 

W.1) 

Heat 

m 8 7 2  

m872 

No. : B331ORS10 tpJ3) 

P q a : 4 /  5 
mte: t6,0 8a10 

WQll 

W . 1 )  

Test Reca 

(WLi) 

Impac12 

TestRece 
(CíEfl] (M2) 

YS , TS 

miil 
mis4 

, m ~ 2  

: -1) f 
1- 

(C421) !o1931 

Impad3 Maan 
L m l >  

Tasi h c a  

B a m t e r  

mm 
Rpi 
pa1 

522110 

m w  

ft.lbJ 

45.0 

- . - - - - -  
Rlbs 1 ftb Rlbs 

m-- 

6.60 f 440 

81.8 169.3 78,6 

701A 08.R 

*m 

p8i 

MOOD 

1 1 m  

sqjn, &lbs 

20.0 

1 - .  

!U') 

q,ln. 

68905 1 

Nbs 

36.0 

276 

1 

lmpatl  

ftb 

5229 0.124 

701A 1 0.124 

7OlA 0.724 

8,60 

84,8 



OIHER T E S 3  ON P P E  

~ ~ ; ~ n d M c n s  1 T ~ J  rate Rasurt 

1 aUENCI.IED 1 15 WiN 1724 DffiREES FWATER 1 

MATERW TEST REWRT m1 
3.1 EN 1¡32042#! 

i 
NQ. : es3lCRSlo (~03.1 

Pege:Gi 6 

Date: qs.mioiO 

VóM DEUTSCHLAND GmbH B W  I 

\N& %hStcpfbn 
R a t h e r K ~ I O E  
40372 DOssddcif 

VALLOUREC Bi. YANNESMAHN TUBES 

VaIlourec Gmup 

HEAT TREATh4 EMT [ TEMPERED 

DEVMTiON FROMSTRAIG:-IPiESS MAX. 0,0247ff00TA7 EACH END, 

TOTAL DEVJATlON OF TUBE M G T H  M A X  02% - SATlSFACTDRI 

RTRASONK; TESnNG FOR L O N ~ O I N A L  DEFECTü ACC. TO 

ASW EZlS, RECTANGULAR NOTCH, NOTCH DEFTd 12.5% O F M E  
WALL W l C K N E ~ ,  EACH PiP5TLlBE; SAll.74PACTaffc 

FULLY KlUED -=Ei 

39 MIN 1292 OEGREES FAIR 1 

MERCHANMSE 1S FREE OF 
hEP.CURY CONTAMIMXON 
AND NO WEtD RERAIR'NAS 
PERFORMED.. 

& ? W N G ,  iDENnFiCAflON 

7 DIE STNdPED ON OWE SlDE ROUND NOSE TDOLS HUT-NO. E R b W  DIE 
STAMP WRRCraJDEü WHXE PAlNT STUi-CILED ON QNE SIDE 

AíWSA156 6 !C HEAT-NO. TEST P R E W R E  PSJ 59W NDE 14 X 1,W 00 1% 
TUBWR LENGiX F T  WaErPlPE WElGHT !.6S W#i WSmL4ER ORDER-NO. 
tm07 P.O.-NO. 13791 TAG-NO 13791-7 303T OF HOUSTCW 
PiPE NO. U W - N R 3  

tW3ROSTATiC TEST 16933 PS1. HOLDING TIME 5 SEC. 1 MM PIPEI PJBE / NO LEAKA~E 

t I 

Enclosures 
TAUY LiST SEE APPENDUl I 

GRAN SIZE AS+M E112TABiS1:5bND 1 RNER 
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